ey LONCINEsS
H BN A T E M

LC5000-AS LC5000D-AS p———
LC6000-AS LC6000D-AS - A
LC8000-AS LC8000D-AS

Version number: LC/LT-2016-A

EEEHENNRGARLH LONCIN MOTOR CO.,LTD.



FEHMAHUEH (Instruction for use of parts catalogue)

AR EHAEE g% T3S & AL FrE licf: LC5000-AS. LC5000D-AS. LC6500-AS. LC6500D-AS. LC8000-
AS. LC8000D-AS

This parts catalogue is compiled all service parts for models LC5000-AS. LC5000D-AS . LC6500-AS . LC6500D-AS

AS. LC8000D-AS.

1211

GARFMAE MBI AN T, R SR RATIBT IR N T IS RES & W R o K 8 A B0, s SRAB 1T
F5 AN AR RNE T AR EBIHMET O 5 kAT, S EETARA R L EERK R,

When modifications or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time. We

recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts catalogue
revision has been issued, please contact your LONCIN distributor.

2. 45 1Al
ASSY. +eeeeo M COMP, +-+-- HE R, e A L. eeeee- i A. C. eeeeee AV, D.C. - =Rz
IN. === HEX EX, +eeeee HEX FR. ++c--- EIRY RR. ++---- JGHlh HEX, +++--- N

Abbreviations
ASSY. +eeee Assenbly  COMP., -:---- Complete R, -:---- Right L. -eeeee Left A.C. eeeee Alternating current
D.C. ----e Direct current IN. ceeeee Inlet EX. eeeeee Exhaust ~ FR. +----- Front RR. - Rear HEX. =---- Hexagonal

3. MR
T E (Reqa.
No.) 7 R rfoRiZ T HEFTIR S R . O THREFRRIAOVDR R EE, s 8E. “-
S s =Sy
Required quantity
The number given in the “Reqd. No.” column indicates the quantity of parts used in the section described in that block. Quantities in
() indicates the quantity of D model that is the generator with electric starter. The symbol - means zero.



571 (ENGINE) S %13k (CYLINDER HEAD)

™ W

i éh4E1& (CRANKCASE)

/ ®>—1 16

AL 28 (CARBURETOR)




Bl (STARTER MOTOR)

P EH] (CONTROL)

TIE# (AIR CLEANER)




HAE# (MUFFLER)

JH4E (FUEL TANK)

B (ALTERNATOR)




KEPLZ (GENERATOR)

" SRS T4 (Description) AR (Quaniity)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 T55M K EHLA GENERATOR 1(—) — _

TS5N RN GENERATOR — (D — _
T61F REHLA GENERATOR — 1 (—) _
161G KL GENERATOR — — (D —
T57E KL GENERATOR — _ 1(—)
T57F K AHLAL GENERATOR — — — (D




#71 (ENGINE)

F5 TR EUIE4T (Description) AR (Quantity)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 T110 &0 188F ENGINE 1(—) 1(—) —
T111 &0 188FD ENGINE - (D - (D —
T120 07 190F-1 ENGINE — — 1(—)
T121 &7 190FD-1 ENGINE — — - (D
2 380140332-0001  |/Nffkik 424 M5X10  |BOLT, FLANGE M5*10 1 (D 1 (1 1D
3 660040006-T560  |HiHl X = COVER, DUST 1 (D 1 (1 1 (D
4 380140001-0006  |/~ff3kik 2~ MiEM6X12 |BOLT, FLANGE M6*12 1 (D 1 (1 1 (D
5 300710058-T560 |7zyEaes7 4 BRACKET,AIR CLEARER 1 (D 1 (D 1D




S 43 (CYLINDER HEAD)

¥ TS FUELT (Description) ¥ & (Quantity)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 120080278-T110 | < 4Tk CYLINDER HEAD COMP 1 (1D 1 (D —(—)
120080338-T190 |5 413k CYLINDER HEAD COMP —(—) —(—) 1 (1D
2 120420011-T110  |S 4Tk iz 414 BOLT, COVER COMP. HEAD 1 (1D 1 (D 1 (1D
3 120220009-T110  |[Sfirkasdl& COVER COMP. HEAD 1D 1 (D 1 (1D
4 380180096-T560  [XL:kIZ#E,M6/8_L=106 BOLT, STUD, INTAKE 2 (2 2 (2) 2 (2)
5 380180098-T040 | :LiZk:M8X34 BOLT, STUD, EXHAUST 2 (2 2 (2) 2 (2)
6 270960025-0001  [k{t%E F7TC SPARK PLUG 1 (D 1 (1D 1 (1D
7 380840425-T110  |#4f[E SEAL RING 1 (D 1 (1D 1 (1D
8 120150137-T11D |5 25 4 34 GASKET, CYLINDER 1 (D 1 (D —(—)
120150141-T190  |/S ka5 & 44 GASKET, CYLINDER —(—) —(—-) 1D
9 380140337-T110 | ks 2l BOLT, FLANGE M10x80 4 (4 4 (4) 4 (4)
10 380740461-T560 |4 TUBE, BREATHER 1D 1 (1D 1 (1D
11 380600116-T110 |5z fr4 PIN 2 (2) 2 (2) 2 (2
12 380140001-0006  |/NffiSkik 2 H 184 M6x12 |BOLT, FLANGE M6x12 1 (1D 1 (1D 1D
13 160190006-T110 |5 S SHROUD 1 (1) 1 (1) 1 (1D




Hi#481& (CRANKCASE)

5 IR FUELT (Description) i (Quantity)

Ser.No Part No. LC5000(D)-AS | LC6500(D)-AS | LC8000(D)-AS
1 380140215-0003 B2 M6x14 BOLT, FLANGE, 6x14 2 (2 2 (2 2 (2
2 281850152-T110 TS A% I 3% SWITCH ASSY., OIL LEVEL 1D 1D 1D
3 380630099-0001 #6202 BEARING, RADIAL BALL, 6202 1D 1D 1D
4 380450522-T110 P E 8 16X1.2 WASHER,8*16*1.2 1D 1D 1D
5 381350004-T040 GBS PIN, LOCK, 10MM 1D 1D 1D
6 171630003-T110 R SHAFT, GOVERNOR ARM 1D 1D 1D
7 380650339-T110 |y OIL SEAL, p8x(14x4 1 (D 1 (D 1 (D
8 110260024-T110 RS BOLT, DRAIN PLUG 2 (2 2 (2 2 (2
9 380450516-T110 S WASHER 2 (2 2 (2 2 (2
10 110810218-T110 Rz ERIERuN CRANKCASE 1(—) 1(—) —(—)

110810216-T111 Rz ERIERuN CRANKCASE — (D - (D —(—)
110810222-T120 |t & CRANKCASE —() —(-) 1(—)
110810220-T121 |t CRANKCASE —() —(—) - (1
11 380940346-T560 2% e CABLE CLEAT 1D 1D 1D




Hi#481& (CRANKCASE)

75 EHA T FUELT (Description) ¥ & (Quantity)
Ser.No Part No. LC5000(D)-AS | LC6500(D)-AS | LC8000(D)-AS
12 380140001-0006 B2k M6X12 BOLT, FLANGE, 6x12 2 (2) 2 (2) 2 (2
13 281890001-T040 IR SRR ALERT UNIT,OIL 1D 1D 1D
14 380650337-T110 M EF35%52x7 OIL SEAL 35x52x7 1D 1 1D
15 380180166-T61F X 3k B2 A BOLT, STUD 1D 1 1D
16 284070007-T61G fE AR NS HOUSING 1D 1D 1D




M43 (CRANKCASE COVER)

5 IR FUELT (Description) i (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 110690039-T560  |HLi K44 CAP COMP., OIL FILLER 1 (D 1 (1 1D
2 171750004-T110 |3 #6351 GOVERNOR ASSY. 1 (D 1 (D 1 (D
3 380630099-0001  |#fi7k 6202 BEARING, RADIAL BALL 6202 1 (D 1 (1 1D
4 380630141-0002  |#fi7k 6207 BEARING, RADIAL BALL 6207 1 (D 1 (1 1D
5 380600119-T110 |wfr4k8x12 PIN, DOWEL 8x12 2 (2 2 (2) 2 (2)
6 110830008-T11D | pii%h4h o5 25 £ PACKING, CASE COVER 1 (1 1 (1 1 (D
7 380650337-T110 [y $135%x52x7 OIL SEAL 35x52x7 1 (D 1 (1 1 (D
8 110820012-T560  |fh#h4h % CRANKCASE COVER 1 (D 1 (D 1 (D
9 380140005-0006 |/~ ff3kik = iiEM8x40 [BOLT, FLANGE M8x40 7 (D 7 (D 7 (D)




fhih J5% (CRANKSHAFT_PISTON)

fF5 RS .. . ¥r= (Quantity)
FHB4Fr  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 130070083-T110 |i&ZEIF4H S RING SET,PISTON 1D 1 (D —(—)
130070088-T370  |iEZEFR 44 RING SET,PISTON —(—) —(—) 1 (1D
2 380560057-T110  |4X42$4 P8 CLIP,PISTON PIN 2 (2) 2 (2 2 (2)
3 130030087-T110 [y5% PISTON 1D 1 (D —(—)
130030103-T190 [i%3E PISTON —(—) —(—) 1 (1D
4 130060034-T110 |3 &4y PIN,PISTON 1 (D 1 (1D 1 (1D
5 130150043-T110  [3&EAT CONNECTING ROD ASSY 1 (D 1 (1D —(—)
130150049-T190  [i%EAT CONNECTING ROD ASSY —(—) —(—) 1 (1D
6 130180002-T110 | ffugss BOLT,CONNECTING ROD 2 (2 2 (2) 2 (2)
7 130290024-T110  |hikhp it CRANKSHAFT ASSY 1 (D 1 (1D —(—)
130290104-T190  |phikhpft: CRANKSHAFT ASSY —(—) —(—) 1 (1D
8 380620050-0001 |4 KEY,SPECIAL WOODRUFF 1D 1 (1D 1 (D
9 130450008-T110 | *F-fikh WEIGHT,BALANCER 1 (1D 1D —(—)
130450016-T190 | F-fikh WEIGHT,BALANCER —(—) —(—) 1 (1D




€D @D
©) @D
l
1
S #4 (ROCKER,CAMSHAFT)
5 il FEHHZFR  (Description) A (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 140450023-T110 |SI1#E4HE ROCKER ARM ASSY. 2 (2 2 (2 2 (2)
2 140710002-T110  |HEFFBRAIAR 4 & PLATE ASSY. 1 (D 1D 1D
3 140670006-T110  |[#EFF4H 4 PUSH ROD 2 (2 2 (2 2 (2)
4 140690004-T110  [#&4E LIFTER, VALVE 2 (2) 2 (2 2 (2)
5 140320002-T110 || i %iE ROTATOR, VALVE 2 (2 2 (2) 2 (2)
6 140390015-T11D |5 143 VALVE LOCKER 4 (4) 4 (4) 4 (4
7 140380021-T11D |5 ] 4% s RETAINER, EX. VALVE SPRING 2 (2) 2 (2 2 (2)
8 140340025-T11D |51 P 5% SPRING, VALVE 2 (2) 2 (2 2 (2)
9 140360010-T110 |/ |7 phy 0 Pl SEAT, VALVE SPRING 1D 1 (D 1 (D
10 140400012-T110 |34y SEAL, VALVE STEM 1 (1D 1 (D 1 (D
11 500550030-T11D |K[1& VALVE ASSY. 1 (1D 1 (D —(—)

500550032-T190 |5 1&4 VALVE ASSY. —(—) —(—) 1 (1D
12 140020109-T110 |/ ihsH 4 CAMSHAFT ASSY. 1D 1 (D —(—)
140020056-T190 |/ ihsH 4 CAMSHAFT ASSY. —(—) —(—) 1D




AR AM (STARTER SUBASSEMBLY)

5 IR FUELT (Description) i (Quantity)
Ser.No Part No. LC5000(D)-AS | LC6500(D)-AS | LC8000(D)-AS
1 193490247-T61F Fieshd 4 RECOIL STARTER COMP. 1D 1D 1D
2 160210091-T61F XU 25 R A COVER COMP .,FAN 1D 1D 1D
3 193500106-T61F FAeahE STARTER ASSY. 1D 1D 1D
4 193560004-T040 Fr 48 F KNOB,RECIOL STARTER 1D 1D 1D
5 193690018-T61F JE B2 R i B DECORATE COVER,RECOIL 1D 1D 1D
6 380930027-T560 S CLIP, WIRE HARNESS 1D 1D 1D
7 380140001-0006 NSk 2 iEEMEX12  |BOLT, FLANGE 5 (5 5 (5) 5 (5)




hE: (CARBURETOR)

5 L N . - Hi (Quantity)
Ser.No Part No. HitE# Ak (Description) LC5000(D)-AS | LC6500(D)-AS | LC8000(D)-AS

1 170020770-T560  |fkiH 3% CARBURETOR ASSY. 1D 1D —(—)

170020456-T570  |fkiH 3% CARBURETOR ASSY. —(—) —(—) 1D
2 172920007-T570  |BHJA [ TFH A LEVER ASSY,CHOKE 1D 1D 1D
3 170430062-T11D  [{bLiMZRZE I GASKET, CARBURETOR 1D 1D 1D
4 170440041-T110  |fkyli#s @Al SPACER, CARBURETOR 1D 1D 1D
5 170430050-T11D [{LiMERZ T PACKING ., CARBURETOR 1D 1D 1D
6 170430070-T11D [{bLiMERZEEHE SPACER COMP.,AIR CLEANER 1D 1D 1D
7 380750245-0001 [ih%  4x8x165 TUBE, FUEL 1D 1D 1D
8 380950188-T040 |%& 3%k CLIP, TUBE 2 (2) 2 (2) 2 (2)




BTEM4 (Flywheel)

5 R kel I EUE 45 (Description) AR (Quantity)
Ser.No Part No. LC5000(D)-AS | LC6500(D)-AS | LC8000(D)-AS
1 270020084-T110 Tl F A 3 A4 FLYWHEEL COMP. 1(—) 1 (—) 1(—)
2 270020073-T111 Tl F A 3 A4 FLYWHEEL COMP. — (D — (D — (1)
3 160180009-T110 H- % FAN COOLING 1D 1D 1D
4 193590007-T110 fbyIEy PULLEY, STARTER 1D 1D 1D
5 380370050-T110 7N vk 2 TR REM16 NUT SPECIAL, M16 1D 1D 1D




v
6

Mk %% (IGNITION COMP.)

5 IR FUELT (Description) i (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 270920170-T110 |k Z:[E COIL ASSY., IGNITION 1 (1 1 (1 1D
2 270950040-T040  |kirZ=ig CAP ASSY., NOISE SUPPRESSOR 1 (D 1 (1 1D
3 380930027-T560 |EfrZkF CLIP, WIRE HARNESS 1 (D 1 (D 1 (D
4 380930023-T110 [Efikk GROMMET, CORD 1 (D 1 (D 1 (D
5 270190002-T111 |75 HaZk el COIL,CHARGER 50HZ — (D — (D — (D
6 380140024-0006 |7 Sy 2L ik 42 BOLT, FLANGE — (2 — (2 — (2
7 270280008-T111 |43 EAR HOLDER,WEIR — (D — (D — (D
8 380140001-0006 |/ fa ki 2 il 42 BOLT, FLANGE — (D — (D — (D
9 380140102-0004 |7 fa sk 2 il 42 BOLT, FLANGE — (2 — (2 — (2




D

23R (Air cleaner)

5 IR FUELT (Description) i (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 180170011-T560 |#syesezii £+ CLIP A, AIR CLEANER WIRE 2 (2 2 (2) 2 (2)
2 180070088-T560 |#syesess k% COVER, AIR CLEANER 1 (1 1 (D 1D
3 180130121-T560 |z jE4eyE: ELEMENT, AIR CLEANER 1 (1 1 (1 1D
4 180130118-T560 |[Z=jE4eyE: ELEMENT, AIR CLEANER 1 (1 1 (1 1D
5 180100036-T560 |Z¥jEasybisa & ELEMENT, AIR CLEANER ASSY. 1 (1 1 (1 1D
6 380370012-0005 | i 22 THihE R} NUT, FLANGE 6 (6) 6 (6) 6 (6)
7 180330021-T560 |yt ik SEPARATOR, AIR CLEANER 1 (D 1 (D 1 (D
8 380840434-T560 |z} SEAL, AIR CLEANER 1 (1 1 (1 1 (D
9 180280006-T560  |7¥jk 4% s CASE COMP., AIR CLEANER 1 (D 1 (1 1 (D
10 180020318-T560 |z<jese AIR CLEANER 1 (1 1 (1 1 (D
11 380370048-0001 |1k 22 THihe R NUT, FLANGE 2 (2) 2 (2 2 (2)




VA H] (CONTROL)

F5 T . - & (Quantity)
FHB4Fr  (Description)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 171680100-T61F || T FHA & CONTORL ASSY. 1 (1 1 (D 1D
2 380140001-0006 |7~k HIEFEMEX12 BOLT, FLANGE, 6x12 2 (2) 2 (2 2 (2)
3 171600007-T560  |ifigianss SPRING, GOVERNOR A 1 (1 1 (D —(-)

171600016-T120  |igidianss SPRING, GOVERNOR A —(—) —(—) 1D
4 171610001-T110 |#5K 1 (s SPRING, GOVERNOR B 1 (1 1 (D 1D
5 171590005-T110 || THiAT ROD, GOVERNOR 1 (1 1 (D 1 (D
6 380370066-0001 |/ 1k 2 [HMEEE M6 NUT, FLANGE, M6 1 (1 1 (D 1 (D
7 380250002-T040 |77 3k Fu & i84M6X21  |BOLT, GOVERNOR ARM 1 (1 1 (D 1 (D
8 171620003-T110 |7 48 ARM, GOVERNOR 1 (D 1 (D 1 (D




1
.f’rf
2
WAE# (MUFFLER)
F5 EHA T FUELT (Description) ¥ & (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 180650090-T110  |HF I35tk GASKET, EXAUST,CYLINDER 1 (D 1 (D 1 (D
2 380340005-0005 |/~ fii2EEM8 NET, M8 2 (2) 2 (2) 2 (2)
3 380140091-0005  |/Nik 2L THIZFEM8X25 BOLT, FLANGE, 8x25 2 (2) 2 (2) 2 (2)
4 180590247-T61F |HiA % PIPE 1 (1 1 (1 1D
5 180660049-T560 |4 7 #5514 GASKET, EX., PIPE 1 (D 1 (D 1 (D
6 180571853-T55S  |Ji4fae MUFFLER 1 (1 —(—-) —(—-)

180571854-T61J) |5 MUFFLER —(—) 1 (1 —(—-)
180571829-T57H |4/ ae MUFFLER —(—) —(—) 1 (1
7 380140040-0005 [/ i 2 2 F:M8x16 BOLT, FLANGE,M8x16 2 (2) 2 (2) 2 (2)




#HF M. (STARTER MOTOR)

75 T . ” - ¥ & (Quantity)
FH4F%  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 270350074-T111 |2z bLLHi: STARTER MOTOR — (D — (D — (D
2 380140051-0005 |/ skik 22 HiEHs: BOLT, FLANGE — (2) — (2) — (2)
3 270810095-T111  |#2z5h4k Hi 2 CONTACTOR ASSY. — (D — (D — (D
4 380140053-0002  |/5AkiE 2 HEMM5X16  |BOLT-WASHER — (2) — (2) — (2)




W48 (FUEL TANK)

F5 EHA T . L & (Quantity)
FHB4Fr  (Description)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 170980057-T520 |y =14 COCK COMP., FUEL 1 (1 1 (1 1D
2 170700050-T520 |y 4y 722 i RUBBER, FUEL CUSHION 4 (4 4 (4) 4 (4
3 170710014-T520  |hstiREsudtis COLLAR, TANK CUSHION 4 (4 4 (4) 4 (4
4 380140103-0004  |/N Ak THIEFEMEx25 BOLT, FLANGE, M6x25 4 (4 4 (4) 4 (4
5 380450444-0002 | [E WASHER,FLAT 4 (4 4 (4) 4 (4
6 170720014-T525 |93 e mI4l & FILTER, FUEL TANK 1 (1 1 (1 1 (D
7 170870134-T53K  |Jhsf=% CAP COMP., FUEL FILLER 1 (D 1 (D 1 (D
8 281870016-T560 |iifE/&ae k1 LABEL,FUEL METER 1 (1 1 (1 1 (D
9 380220009-0004 |+ FHlEyTkIZ4TM5%16 SCREW, FLAT, 5x16 2 (2 2 (2 2 (2
10 170740017-T56B |3t METER COMP., FUEL 1 (1 1 (1 1 (D
11 170501013-T61F  |[Jh4H FUEL TANK (Red) 1 (1 1 (1 1D




HEHLESE (ALTERNATOR)

fF5 RS .. . ¥r= (Quantity)
FHB4Fr  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 660080351-T55M  |Hi Lkt ALTERNATOR 1 (D —(—) —(—)
660080436-T61F  |rfL ALTERNATOR —(—) 1 (D —(—)
660080353-T57E | ML EkfE ALTERNATOR —(—) —(—) 1 (1D
2 660120001-T560 |kl 4 BRUSH 1D 1 (D 1 (1D
3 660140001-T560 | M1 JE 284K TERMINAL, VOLT CHANGE 1D 1 (D 1 (1D
4 660010002-T560  |HHL)5E 4% HOUSING, RR 1 (D 1 (1D 1 (1D
5 380450515-T560 [ WASHER,FLAT 1 (D 1 (1D 1 (1D
6 380140541-T55M |7\ #f1skik = 8 FM6+135 |BOLT, FLANGE 4 (4) —(—) —(—)
380140346-T530  [/NAfikik =1 EEM6*150 [BOLT, FLANGE —(—-) 4 (4) —(—)
380140348-T560 |/~ kik = HIEFEM6*175 |BOLT, FLANGE —(—-) —(—-) 4 (4
7 380140543-T55M /N ki = HIIR#EM5*174 [BOLT, FLANGE 2 (2 —(—) —(—)
380140557-T61F | /Sfkik =ik M5*184 |BOLT, FLANGE —(—) 2 (2) —(—)
380140494-T560 [/ ffikik 1R EM5*214 [BOLT, FLANGE —(—-) —(—) 2 (2
8 380070337-T55M |75k H:M10%225 BOLT, HEX. 1 (D —(—) —(—)




HEHLESE (ALTERNATOR)

fF5 i k] .. . ¥r= (Quantity)
FHB4Fr  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
8 380070392-T61F |/ LI kM10%235 BOLT, HEX. —(—) 1 (D —(—-)
380070179-T560 |75k IEFM10%265 BOLT, HEX. —(—) —(—) 1D
9 660150091-T566 | 42 AVR 230V 1 (1 1 (D —(—-)
660150106-T570 |/ 4% AVR 240V —(—) —(—) 1D
10 660020002-T560 |HiHL/GiE% COVER, GENERATOR END(Red) 1 (1 1 (D 1D
11 380140053-0002  |/NASkiE=(HEEFEM5*16  |BOLT, FLANGE 33 33 3 (3
12 380140167-0002  |/NASkiE=HEEFEM5*12  |BOLT, FLANGE 6 (6) 6 (6) 6 (6)
13 660030002-T560  |HiHli4Hk COVER,GENERATOR 1 (1 1 (D 1 (D




¥l (FRAME)

75 EHA T - - ¥ & (Quantity)
FH4F%  (Description)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 300730024-T61F  |HLALAEARY FRAME RAIL 1D 1 (D 1 (1D
2 380190191-T61F [N /NAIZETM8*16 SOKET HEAD CAP SCREW 2 (2 2 (2 2 (2)
3 300720311-T61F  |HLELEpfE FRAME 1D 1 (D 1 (1D

300720312-T61G  [WLZE#AF(NED FRAME —(—) - (D — (D
4 380370077-T040 | N2 HIIEFIM10 NUT, FLANGE, M10 4 (4) 4 (4) 4 (4)
5 300770023-T61F  [H1Z%08 55 ke RUBBER , BOTTOM 1 (D 1 (D 1D
6 380370048-0001 | NfiE L HMERIME NUT, FLANGE, M6 4 (4) 4 (4) 4 (4)
7 271170023-T571 | Hith JE 28 PLATE,BATTERY SETTING — (D — (D — (D
8 300770005-T810 | HLLE kS e RUBBER , BOTTOM 4 (4) 4 (4) 4 (4)
9 380140215-0003  |/NAiE 2 THEFEME*14 BOLT, FLANGE, M6*14 3 (3 3 (3 3(3)
10 380370007-0004 |/~ M2 REM8 NUT, FLANGE, M8 4 (4) 4 (4) 4 (4)
11 380140102-0004 |/ ik 2 HlgAe BOLT, FLANGE 1D 1 (1D 1D
12 380490022-0002 |44 WASHING,LOCK 1 (1D 1 (1D 1D
13 272980009-T560  |i@ bl isHh 2k GROUND LINE 1 (1D 1 (1D 1 (D




¥l (FRAME)

75 EHA T . ” - ¥ & (Quantity)
FH4F%  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
14 380450531-T040 T WASHING 1D 1D 1D
15 380440003-T61F TR E R NUT 1D 1D 1D
16 170700051-T560 T VR 2 s 2 RUBBER, FUEL TANK MOUNTING 2 (2 2 (2) 2 (2)




FHIE 4 (COTROL PANEL ASSY.)

75 EHA T . - ¥ & (Quantity)
FH4F%  (Description)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 271851433-T55M |4 il i b 14 COTROL PANEL ASSY. 1(—) —(—) —(—)
271851570-T55N |42 il T b s 14 COTROL PANEL ASSY. - (D —(—) —(—)
271851434-T61F |45l it 14 COTROL PANEL ASSY. —(—) 1(—) —(—)
271851636-T61G |4zl it 14 COTROL PANEL ASSY. —(—) — (D —(—)
271851647-T57E |42l T bR s 14 COTROL PANEL ASSY. —(—) —(—) 1(—)
271851606-T57F |4l i b 514 COTROL PANEL ASSY. —(—) —(—) — (D
2 271810002-T520 | J&h4z il 24 ENGINE SWITCH 1(—) 1(—) 1(—)
271810011-T573 | ahiziFF 24 ENGINE SWITCH - (D — (D — (D
3 271890001-T560 |4/ (Kkz16A) SOCKET 3 (3 3 (3 2 (2)
4 271290055-T590 [ fid #516A CIRCUIT BREAKER 3 (3 3 (3 2 (2)
5 271290024-T529 [ ff4 %510A CIRCUIT BREAKER 1 (1D 1 (1D 1 (1D
6 272080001-T523 | IEM 3L H S POST , ARODE 1D 1D 1D
7 272090001-T523 [ttt gl s POST , CATHODE 1 (1D 1 (1D 1 (D
8 271290051-T54D [y (W) fR#7#4517A  |CIRCUIT BREAKER 1D —(—) —(—)




PHmEmEE (COTROL PANEL ASSY.)

5 T Tk 4T (Description) ¥ (Quantity)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
8 271290090-T560 |idtifi (W) fR¥'#522A  |CIRCUIT BREAKER —(—) 1D —(—)
271290015-T540 |idifi (Wr%) fR¥7#26A  |CIRCUIT BREAKER - — 1 (D
9 283730004-T560  |HiJEFS 54T LAMP 1 (D 1D 1D
10 271890025-T560  |#fiME (KX Tk32A) SOCKET —(—) —(—) 1D
11 271920001-T560 |y RECTIFIER BRIDGE 1D 1D 1D
12 271970014-T61F  |[iiR Ji& PANEL BACK COVER 1 (D 1D 1D
13 380370047-0003 |75k 2 HIZRMA NUT 4 (4) 4 (4) 4 (4
14 380450526-T529 |V WASHER 4 (4) 4 (4 4 (4
15 380140215-0003  |/NAiE 2 THIZFEM6*14 BOLT, FLANGE 4 (4 4 (4 4 (4




®F. E#® (HANDLE. KIT)

75 T Tk 4T (Description) & (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 320400026-T56B | T2 & PIPE,HANDLE 2 (2 2 (2 2 (2
2 320180212-T56B  |F4Ejis RUBBER JACKET 2 (2 2 (2) 2 (2)
3 320750015-T560  |FF3E45 [R{7 He SNAP BUTTON 2 (2 2 (2) 2 (2)
4 320420024-T56B | FimisER e SETTING,HANDLE 1D 1 (D 1D
5 320420023-T56B | Fimisigse e SETTING,HANDLE 1D 1 (D 1D
6 303490004-T56C  [kTF-C 4L M8*40 CARRIAGE HEAD BOLT 4 (4) 4 (4) 4 (4)
7 380330007-0005  |3% A2 £EM8 CAP NUT LOCKING M8 6 (6) 6 (6) 6 (6)
8 380140005-0003  [/Nffiskik 2 TH IR M8*40  [BOLT, FLANGE 2 (2) 2 (2) 2 (2)
9 380140215-0003  [/NffSkik2THIRME6*14  [BOLT, FLANGE 4 (4) 4 (4) 4 (4)
10 300800029-T61F  |H1 A0 = i 37 41 FRAME,BENT FOOT 2 (2 2 (2) 2 (2)
11 300770020-T532 |41 28 )k 7 i RUBBER,SHOCK ABSORBER 2 (2 2 (2) 2 (2)
12 380370048-0001  |/NAiE 4 HIMELREMG NUT, FLANGE, M6 4 (4) 4 (4) 4 (4)
13 380140171-0004  |/NASkiE = HIIEFEME6*28  |BOLT, FLANGE 2 (2 2 (2 2 (2)
14 660730026-T560  |HLZH 742404 AXLE PIN 2 (2) 2 (2) 2 (2)




®F. E#® (HANDLE. KIT)

5 T FHMLF (Description) ¥ (Quantity)

Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
15 660690026-T560 |3 Fkt a4 WHEEL COMP. 2 (2 2 (2 2 (2)
16 380450603-0001 |24 WASHER,FLAT 2 (2 2 () 2 (2)
17 381350015-T53G | JF 14 PIN 2 (2 2 () 2 (2)




B HbZH/: (BATTERY TRAY)

5 T Tk 4T (Description) ¥ (Quantity)
Ser.No Part No. LC5000(D)-AS LC6500(D)-AS LC8000(D)-AS
1 271270026-T57F |[IEMSZ (W ED BATTERY WIRE — (D — (D — (D
271270030-T61G |iE# 54k (48D BATTERY WIRE — (D — (D — (D
2 271060220-T571 &b (N E9AH) BATTERY 9AH — (D — (D — (D
271060147-T561 |&Hijth (4PE36AH) BATTERY 36AH — (D — (D — (D
3 271180009-61G EeEMNER FRAME,BATTERY — (2 — (2) — (2
4 271200012-T53L | MIFHR COVER,BATTERY — (D — (D — (D
5 271190016-T53L  |ZeBiEEe BRACKET,BATTERY — (D — (D — (D
6 271210001-T561 |EBEEMEZRIERET DEPRESSER,BATTERY — (2 — (2 — (2)
7 271170003-T521 |ZBeBMEZS POLE,BATTERY — (D — (D — (D
8 380370048-0001 |52 HIEREM6 NUT, FLANGE, M6 — (10 — (10 — (10
9 380140095-0005 |/ AiE 2 THIZFEM6EX30 BOLT, FLANGE M6*25 — (8 — (8 — (8
10 380140215-0003  [/NASkikATHIEEME6X14  [BOLT, FLANGE M6*14 — (2 — (2 — (2)




ESLONCINiEsE
ERE A RHERAT

Loncin motor co., Ltd.

MM ERTARKXART W EXERKEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA




